Parts Manual

Floor Type Gas Convection Steamer

Series: Classic Gas Boiler Base Steamer

1333 East 179" Street
Cleveland, Ohio 44110

Phone: (216) 481-4900
1-800-338-2204

Fax: (216) 481-3782
www.clevelandrange.com

“?Cleveland



o

o8 R
4 8 &

104929 104931 104932
CHANICAL [l
ONOFF CONTACL, sy

LY

OONTROL WITH BELL
THIS DESICN DESCRIBES A PAOPRIETARY ITEM
AHD 1S THE PAOPERTY OF CLEVE! RANGE ,
THIS DRAWING IS NOT TO BE OOPIED OA USE
WITHOUT THE APPROVAL OF CLEVELAND RANGE.

104930 THERMAL SWITCH
THERMAL SW)TCH CLOSURE {ELECTRONIC OPTION)
(MECHANICAL & OWUFF) ngﬂﬁc

1TEM 59 {MOISTURE SHIELD}
TIMER OPTIONS -~ DETAIL A ELECTRONIC OPTION ONLY

TABLE ‘1°
STEAM SHUT-CFF OPTION

j [108449  ScAEw  §23

105442 QUARD $8

104196 witcH {1

1085751 COCR

1033371 DOOA

%€ DETAIL 4

SEE TAME ¢
$6€ CETAIL A

LET. REVISIONS | DATE [eY
SEEEG. it~
A SEEo et 4] P40
§ € £.0. 1C-2%7 [2[%)
[4 SEE .0, 1C-237¢ oo
3] SEE £.0. +C-2765 [ FI0}
82 FAY TOZLE A3ST. 170"

st
CETAIL A

$EE TAXE |
SEE QEMAIL A

S8 TAME | ]

SEE TARE | ~——enq

8 FITTIG, HRE [/
1056301000 HOSE, NT-80 174

0
G521 [FITTTIG, TRAE BARS /4 H X1
08 WATER VALVE ASSY, NEW CORV, Sha. |

WASHER, LOCK 1/4° S,

104409

108230

105449 _|
104196

VE_SUP! m!m

e T el LTIl L S

PEDESTAL, WELDMENT HINGE LEFT

FLTTIMG, HOSE 174 H X 1/4 K X 1/4 WY
XA77

- 371G
0 3/18 DTN
/7 X107 6 ]
. X3/ X
. {3
HOSE, SiLh "X X I8
[CLA®, HOSE, LINED, PAX G0 1125

STEMM, THLET AS Y

SCREW, HEX HEAD 1/4-20 X 3/4°

WIT, HEX 1/4-20 /3

| WASHER, LOCK \/4° S/ ]
WASHER, F{AT 174 X _5/8 X065
WASHER, FLAT 1/8 X 7/8 X 1/16
CLOSURE, THERWL OPENTNG

STEAM SUPPLY A CORVECT IOW
SCAEW, TRUSS HEAD 6-32 X_.912, S/

TIMER ASSEMLY, CONVECTICH

ooren 0391, UVELIIN ]
NUT, ELASTIC LOCK #10-24

WASHER |/4° INTEANAL, TOOTH
ACORH_1/4-

N
B

NN

101305

AACK, PAR SLIDE 20°
SEALANT, RTY
PIN, AACK

19407}
10489

10857

102513

02312 |
23106
104062
104078

[WASHER, FUAT 5718 X 374 X_.080 §/5
- ) o

WASHER, LOCX MED. PATIERN 5/18 5/5
AING, SMAP §5/%
HINGE

CONVECTIOH_BODY WELDMENT 18,
O000R_ASSY, H.L. WAOQD W/ACTUATOR

10857

10410

ASSY, H,L. WAQGO
INNER ASSEMBLY

2 ]

ITEM | OTY.

PART I

103837
103537 D00

K/ACTY)
[000R, CUTER ASSEMBLY, H.L.

0,

DESCATPYION

[a.nmr;--n-»

3
\
e
2

PRODUCT ION

TOLERAKCES
1EX19T 48 20T

CLEVELAND RANGE INC.

1333 Easl 1791h St Cleveland, Ohio 44110-2574

DECTMAL

SCALE
NIS

]m By DUTCHAN W (]

£ N/A
ANGACA

£ N/A

TITLE

CONYECTION H.L. FINAL ASSEMBLY
PRODUCTION, ALL OPTIONS

X

DATE
11-02-93

l DRAWING HO. REV.

C - 105509 )




NOTES : 1.1 USE LOCTITE 4222 - LOW STRENGTH (0104146} ON 11EM 4
A\ 2.9 USE ATV 11000331 ON ITEM 6
A 3.) ORIENT LONGER SIDE OF ITEM 5 TOWARD HANDLE
A 4.1 WHEN NVEPLATE 15 REQUIRED:

ATTACH AT ASSEMBLY,  DRILL HOLES FOR NAMEPLATE AND
MOUNT P/NS 105901 AND 104987 UNDER DOOR LATCH.

P 2 103641 | BUSHING, BROWGE
6 | 4 19357 RIVET, 1/8° DIk, FLUSH BREAK, §/8
5 12 102226 | SPRING, DOOR
SEE NI 14679 NUT, #10-24 ACORN, $/5
NOTE | 3[4 101855 | WASHER, #10 FLAT, S/5
2 11 103843 ["LATCH, DOOR -~ PADOLE TYPE
N 103527 | OUTER DOOR WELOMENT, W.L.
1TEM | OTY.] PART NO. DESCRIPTION
TOLERAKCES CLEVELAND RANGE INC.
106APT A2 sori0y 1333 Eaet 1791h §t. Clavelund, Ohio 44110-2574
ORCIAL
o m;;s | ]—“‘wlmN lmmvso 3]
ARO[ T1ILE DOOR, OUTER ASSEMBLY
Inis ge%lgi ocsc:ws&ugo;mmnv ITEM tN/A SC 3.1 CONVECTION, H.L,
DATE DRAWING N AEV.
TSR 5. 1 S o o | 02oa-o1 ] C - 103537 |

LEY,

REVIS1ONS DATE

B [ NOTE 3 WAS UPDAIED WAS ITEM 6 CALLOUT
PEA €.0, oC:

0§-01-9t pJp

HOTE 2 HEVISED VAS FTEM 7 CALLOUT  K3-19-02 PO
PER E,0. 1C-1908

PER E.0. 1C-2441 RS

D | P/NS 1085901 & 104987 ADOED 08-22-93 IO
PER £.0. #C-2441 B2

E [ P/NS 105901 & 104987 AEF, ONLY 10593 PO
PER E.0. 1C-244) RY

F | P/HS 105901 & 104987 REMOVED 12-13-83 PO




SEE
DETAIL A-A

RTV APPLIED
ARDUND  SOUARE
TYP, 4-PLACES

A

OETALL A-A

THIS OESIGN DESCRIBES A PROPRIETARY T1TEM
AND IS THE PROPERTY OF CLEVELAND RANGE,
THIS DRAWING IS NOT 10 BE COPIED OR USED
NITHOUT THE APPROVAL OF CLEVELAND RANGE.

LET. REVISIONS | owE fey
A__| REVISED PER E.0. 1C-1872 A5 2-28-91 | P
REVISED PER E.0. #C-1872 R7 5-13-91 | P.Y]

C | REVISED PER E.0. #C-1903 8-05-91 | p.g

8 [ AR 00932 | SEALANT. RIV

7 2 9923 | PIN QUIDE, INNER DOOR

6 4 4669 | NUT, HEX 1OCK 1/4-20

5 100745 [ INNER_DOOR WELDMENT

4 07138 | DOOR GASKET

3 06214 | INNER GASKFT RETAINER

2 I 66595 | GASKET RETAINER PLATE

I 4T 104719 | BOLT, CARRIAGE 174-20 X 1.000°

11en| o1y, [ part no CESCRIPTION

TOLERANCES

(EXCEPT AS NOTED

CLEVELAND RANGE INC,

1333 East 17816 S1. Cleveland, Ohio 44110-2574

(ZECLM/AA. SCALE N/A ' [ORA¥N BY P.JD. | APPROVED BVD.S,
e ] e DOOR, INNER ASS'Y.
b N/A SC 3.1 CONV. (NEW STYLE MODEL C)
NATE DRAYING NO. REY.
K 02-28-9) B- 104101 C




LET REVISIONS DATE | BY
04-08-92| PJD

HCOLES ADOED TO LABEL
P/N 105690 WAS 103720
EO ¢C-2182

B | 105630 COLOR/ARTWORK CHANGE | 08-21~93] PJD)
PER £.0. ¢C-2503 & C-2424

INDICATOR ON PANEL AND
KNOB_MUST LINE UP,
s e

iy, I
AN ,
|
|

FRONT
VIEW

13 2 19201 SCAEW 5-40 X ,250 PAN HD. $LTD. &%
12 | 14092 |NJST, 10-20 ELASTIC LOCX, STERL PLID
TR 20478 | TIMER, 60 MIN. MEGHHICAL S¥ITCHING!
1 10 ] 20923 [TEMINAL, 010 NING / .25 WALE TAB
! 93 === | INoLUDED 1N 1TEM 10
s | 41350 I BUZZER ASSEMALY WITH TEAUINALS
T 101879 1WJUT, 1/4-20 BLASTIC LOOK
[J 1 20477 TIMEA, S0LID STAYE, 3 SEOOND DELAY
S ] 14818 NIT, HEX, 1/4-20 $/3
4 ] 104958 PANEL, TIMER ~ CONY, MECHANICAL
AAl 3 105690 [LABEL, PANEL - MECH. TILER CONY.
2 | 19992 | SwWITCH, MOOKER, COWPT. BYPASS
1| 11307 [1008, TIER
. [arv. | pant po, DESCRIPTICN
I'::‘:‘g‘ CLEVELAND RANGE INC,
1333 €aot 17010 81, Clavaland, OhEe 44110-287¢
I} |m A outas 0.8,
TG T TIMER ASSEMBLY - BACK MOMTED
DESCAIBES A PROPATETARY ITEM t WA CONVECTION STEAMER MECHANICAL
AOPEATY OF CLEVELAND MANGE, - v
HRHREA YR N o | op1e-01 C-104929 8




LET REVISIONS DATE | 8Y
A [ HOLES ADDED TO LABEL 04-08-92| PJO)
P/N 105689 WAS 104478 *
€0 *C-2182
B 1105689 COLOR/ARTWORK CHANGE 09-21-93] PJID]
PER E.O, #C-2503 & C-2424
FRONT
VIEW
s [2 | toens VASHEN, FLAT $10 /3
IRE 14892 1NUT, HEX 10-24 BLASTIC Look
012 104223 | NUT, HEX 8-32 LASTIC LOOK
s | 104300 ] TAANSFORAER, ASSEVBLY
YELLOW meS 4 ' 104224 ) SWITOH, MOCKEM. $POT MATTE FINISH
AAl 105089 |LABEL, CONT, PANEL, HOG - CONY.
211 104704 [ PANEL, WELDVENT ELECTACNIC
11 104389 | TIMER, ASSELBLY - HOC
0. [ary. | raat 10, DESCAIPYION
l‘gﬁ""‘”“' CLEVELAND RANGE INC.
e 1303 oot 11900 S0 Clevatund, Olo H110-2874
(%IW
t WA /2 OUTCHAN 0.8,
(TR0 " TIVER ASSEWBLY ~ BACK HONTED
THIS DESIGH DESCRIBES A PROPRIETARY 1TEM t W CONVECTION STEAMER ELECTRIC
AD 15 THE PROPEATY OF GLEVELIO b t ; FEV.
T T AT AL o L E o S x| os-irm C~104930 8




U.L. AND C.S.A.
APPROVED

THIS DESIGN DESCRIBES A PROPRIETARY |TEM
AND IS THE PROPERTY OF CLEVELAND RANGE,
THIS DRAWING 1S NOT TO BE OOPIED OR USED
WITHOUT THE APPROVAL OF CLEVELAND RANGE.

LET, REVISIONS DATE. | BY
A _[PICTORIAL CHANGE PER E.0. #2591 RI[5-06-94 pup
3 [ T [ 20351 TERMINAL, SLIP ON FEMALE
2 | 1 | 20370 TERMINAL, SLIP ON. MALE
] 1 106881 FUSE AND HOLDER ASSEMBLY
ITEM | QTY.| PART NO. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
IEXCEPT AS MOTED) | | 399 East 1791k St. Cleveland, Ohio 44110-2574
DECIMAL SCALE DRAWN BY APPROVED BY
+ '030 =| DUTCHMAN n
ANGULAR ] TITLE FUSE AND HOLDER WIRE ASSY.
] NCC TIMER RETROF|T
DATE DRAWING NO. . REY.
CK 05-06-94 A - 106870 A




2-27/64" ——
! b (ot
21/32" 1 _ _ B
DIA. !
| -

~>J27/3

27t

APPROVED SOURCE :

CONSOL IDATED ELECT
7444 TYLER BLVD.,
PHONE (216) 946-88

RICAL DISTRIBUTORS, INC.

ggNTOR, CHIO 44060

THIS DESIGN DESCRIBES A PROPRIETARY |TEM
AND 18 THE PROPERTY OF CLEVELAND RANGE.
THIS DRAWING 1S NOT TO BE COPIED OR USED

WITHOUT THE APPROVAL

OF CLEVELAND RANGE.

LET.

REVISIONS DATE | BY
BUSSMAN HLR GUIDE #1ZLT2 U.L.
FUSE HOLDER FILE #B14853 U.L.
CLASS #6225-0]1 C.S.A.
FILE #47235 C.S.A.
BUSSMAN GLR 2 AMP  GUIDE ®JDYX  U.L.
NON-DELAY FUSE FILE *E19180 U.L.
CLASS #1422-01 C.S.A.
FILE 53787 C.S.A.
[ITEM | QTY [ PART NO. | DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.,
(EXCEPT AS HOTED) | 1933 East 701N St. Claveland, Ohio 44110-2574
DEC IMAL SCALE DRAWN BY APPROVED BY
+ '030 =] DUTCHMAN -
AGAR 1T FUSE AND HOLDER ASSY.
£ NCC TIMER RETROFIT
DATE DRAWING NO, REY,
CK 05-06-94 A - 10688] -




LET. REVISIONS DATE |BY

HOLES ADDED TO LABEL, P/N 04/06/92 pJD
105692 WAS 103719, EO C-2182,

B |UPDATED PICTORIALLY PER E.O. 109/13/93 NLT|
$C-2429 & $C-2495 & 3C-2503

POICATON (4 IAEL HD
X8 WKT LI 1P,

7 | 11307 KNOB, TIMER
68 2 19201 SCREW, 5-40 X 250, PAN HD
5 ] 102394 TIMER, 60 MIN., INDICATING
Al 4 2 102533 | BLOCK, OONTACT
3 | 102534 SWITCH, SELECTOR
AA 2 ] 105692 |LABEL, CONTROL PANEL, ON/OFF
| i 104961 PANEL WELDMENT, ON/OFF OCONTROI|
ITEM [QTY. [ PART NO. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
(EXEPT M MOTEDY | 1333 East IT9th SE. Cleveland, Ohlo 44110-2574
DECTMAL SCALE ] DRAWN BY lAPPHOVED BY
+ N/A 3/8=1 DUTCHMAN BEOFORD
ANGULAR ] TITLE TIMER ASSEMBLY,
THIS gss|?NP¢W§ES;$£8FAC€E%H%ASIN&EEM + N/A ON/OFF CONTROL. W/ INDICATING TIMER
AND IS TH . DATE DRAWING NO AEV
THIS DRAWING 1S NOT TO BE COPIED OR USED . .
WITHOUT THE APPROVAL OF CLEVELAND RANGE. CK 09-19-91 B - 104931 | 8




LET AEVISIONS DATE | BY

A | HOLES ADDED TO LABEL 04-08~92] PJD,
1 103718

P/N 105691 WAS
€0 1C-21082 .

8 | 105691 OLOR/ARTHORK CHARGE & 08-21-93| PJD
104981 REVISED

PLACEMENT
PER £.0. 1C~2503 & C-2424

£

74

P
&7

2,

Y

-

O

| (*' /h =
] CLEAN PANEL BEFORE 41 11102534 [ SWITCH, SELECTOR
——— APRLYING OVERLAY 321102533 | BLOCK, OONTACT
Al2 048 ANEL, OONV. . O/OF
AA 05691 | LABEL, PANEL, ON/OFF
Y1 PARTE DESCRIPTION
TOLERUICES CLEVELAND RANGE INC.
40071 voroe 1333 Easd 1700 81, Clavsland, Ohls 44110-257¢
t NA %3 QUTCHUN 0.3,
TN " T1vER ASSEVELY - BACK NOUNTED
THIS DESIGN DESCAIBES A PAOPAIETARY |TEM t W CONVECTION STEAVER, ONZOFF
THES OMAMIAE T8 Y 0 S oo o' G . eV:
YITHOUT THE APPROVAL OF CLEVELAND RARGE > 09-19-91 C-104932 8




LET. REVISIONS DATE | BY

A |SEE E.O. #C-2689 09-15-94 PJD

NOTES:;

1) ITEM 2 (P/N 05236) AND ITEM 1 (P/N 105277)
TO BE _ROTATED TO AN ANGLE THAT WILL MATCH
THE OTHER SPRAY NOZZLES OR MEET A MATING
HOSE FITTING.

104009 FITTING, ASSY, STEAM SUPPLY
104082 GASKET, STEAM INJECTOR
104232 WASHER, FLAT S/S

A/R | 00934 SEALANT, RECTORSEAL
I
I
I
I

104081 NUT, JAM 5/8-18, BRASS
2 I ] 05236 ELBOW, 174" X 90°, BRASS
| I 105277 FITTING, HOSE 3/8 H X 1/4 MPT

TYPICAL APPLICATION ITEM | QTY.| PART NO. DESCRIPTION
' TOLERANCES CLEVELAND RANGE |INC.

(EXCEPT AS NOTED) | 1333 F,5t I79th St. Cleveland, Ohio 44110-2574

DECIMAL SCALE | DRAWN BY APPROVED BY
£+ 030 1/2 DUTCHMAN THOMPSON

ANGULAR | T!TLE SPRAY NOZZLE ASSY. (3,8 HOSE]

THIS DESIGN DESCRIBES A PROPRIETARY |TEM £ 1" SONYECT ION AND CONVECTION PRO,
AND 1S THE PROPERTY OF CLEVELAND RANGE . — STEAMCRAFT POWER 10 AND D.C. i0

- THIS DRAWING 1S NOT TO BE COPIED OR USED DATE DRAWING NO, .
WITHOUT THE APPROVAL OF CLEVELAND RANGE . CK 12-14-92 A - 106230 A




NOTE: TOLERANCES ARE NON-ACCUMULATIVE

0.531

0.156

1

]

0‘187—T~

2.000

|

APPROVED SOURCE:

I

& 1.) ROYAL PLASTIC

—~{ 0.839 r HAS
] 0.800 TYP,
3 PLACES
| [0.156 TYp. 0.125
0.531 § - [: = L[ f f
L
A o8 +0.030
-0.000
4.266 i R0.030 0
5.395 —]
0.333 ~ e g EQUAL SPACES ———mi
@ 0.400 = 3.600
0.533 —= 8 EQUAL SPACES ~——o 0.763
@ 0.400 = 3.200
0.188 R 0.700 |
TYP. 2 PLCS.
\
0.000 e 0.000
0308 ﬁﬂy$$$$$$$éﬂ 5] e,
0.608 —— i GODD O Do | o762
0.908 O DD DD DD D DD
T f— AR 1218
o188 —5 O b DD b DD Db 1369
Tl T =20 o a o ® "M 1728 40050
. T -0.005
2o | l e, 2 prest Al os 20.261 DA THRU
—1.198 1.900
#0.187 THRU
55 PLACES

MATERIAL SUPPLIER: FERRO CORP.
FORMULATION 1.D. APP40GR17NA

NSF DCC FD04593-001

THIS DESIGH DESCRIBES A #
THIS DRAWING 1S NOT 10 BE «

MTB! RO 15 THE PROPERTY OF CLEVELAMD RANGE.
R USED WITHOUT THE APPROVAL OF CLEVELAND RARGE

REVISIONS DAIE &
€ _ | RIVISED/REDRAVM DEVELOPED VIEW [0 JC- 1859 02/08/91 | bup
D_| REVISED/REDRAMN 187 DA KOLES REPLACEU

8Y 0BROUND SLOTS £O JC-1929-

04/30/9t | Dwp

CHANGED BACK T0 .187 DIA_HOLES & WATERUL

03/24/93 | I

CHANGED 10 TALC FALED POLYPROPAENE

PER £0 fC-2099 R

AODED APPROYED SOURCE PER £0 JC-2853

07/31/95 | bwp

MATERIAL: TALC FILLED POLYPROPYLENE
NOMINAL THICKNESS: 0.062 [N.
COLOR: NATURAL

o, | tescHIoN

[ T am

CLEVELAND RANGE INC.

O & ) 1333 Eont 1200 St Cleselend, OHo 44110-2574

“ﬁ)ao e Imnn T J»mmn

W e SCREEN, DRAIN €O’ ‘ENT,
ki MOLDED PLA

OATE

w0,
AC 12/18/07 r_ ranaa -




ASSEMBLED UNIT

THIS DESIGN DESCRIBES A PROPRIETARY ITEM
AND 15 THE PROPERTY OF CLEVELAND RANGE,
THIS DRAWING IS NOT TO BE COPIED OR USED
WITHOUT THE APPROVAL OF CLEVELAND RANGE.

LET.]

REVISIONS | DATE [BY

PRODUCT ION

mm

5T 154535 . .
T2 09593 SHING, FEX, 378 X 173, BRASS
3|0 14304 NIPPLE, 174 X CLOSE, VELLOW BRASS
2 | T 22218 VALVE, SOLENOTD
] | 105786 | FTING, HOSEBARB, 174WT X 1/4H, 80°

ITEM [QTY. | PART NO, DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
VEXCERT AS WTED) | 1393 £a41 179th St Cleveland, Ohlo 44110-2574
DECIMAL SCALE DRAWN BY IAPPROVED BY
+ 030 5/ Dutchman
ARG 1T wATER VALVE ASSEMBLY
£ CONVECT ION

DATE DRAWING NO, REV.
CK 02-23-94 B - 106831 | -




=

ASSEMBLED UNIT

THIS DESIGN DESCRIBES A PROPRIETARY ITEM
AND 18 THE PROPERTY OF CLEVELAND RANGE .
THIS DRAWING (S NOT TO BE COPIED OR USED
WITHOUT THE APPROVAL OF CLEVELAND RANGE.

| LET] REVISIONS '] DATE | BY

PRODUCT ION

8 T A/RT00934 _ |SEALANT. RECTORSEAL
L 1 2 1105277 IFITTING, HOSE BARB 3/8 H X 174 NPT
3 05235 BOW, STREET 1/4° X 90°. BRASS |
5 20199 _[TEE, 1/4" BRASS
105699 [FITTING, FLOW RESTRICTOR. 378 X 17d
3 22224 " IVALVE, STEAM SOLENOID 1-80 PS]
2 4427 INIPPLE, 3/8 X CLOSE. BRASS
] 00676 |TEE, 1/2 X 3/8 X 1/7. BRASS
ITEM | QTY.[ PART NO. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
[EXCEPT AS HOTEDY | 993 East 179th St. Cleveland, Ohlo 44110-2574
DECIMAL SCALE l DRAWN BY APPROVED BY
+ N/A |/2' Dulchmanl
ANGULAR ] TITLE STEAM, INLET ASSEMBLY
£ N/A OONVECT ION
DATE DRAWING NO. REV,
CK 02-23-94 B - 106830 | -




THIS DESIGN DESCRIBES A PROPRIETARY ITEM
AND IS THE PROPERTY OF CLEVELAND RANGE.
THIS DRAWING 1S NOT TO BE COOPIED OR USED
WITHOUT THE APPROVAL OF CLEVELAND RANGE.

ASSEMBLED UNIT

LET.

REVISIONS DATE |BY

A | P/N 105787 WAS 06192  102-25-94 PJD
PER E.0. ¥C-2579
8 {A/R[101051 | NEVER-SEEZ
71 1 70732 TUBE, COPPER, DRAIN VENT
6 | | {06233 FITTING, COMP. 3/8 T X 1/8 90°
5 | 1 [105787 | FITTING 174 H X 1/8 MPT 90°
4 | 1 106230 FITTING, COMPARTMENT DRAIN
3 | 1 [14555 NOZZLE, SPRAY, 1/8 FULL JET
2 | 1 {02139 BEND, “Y" BLACK
1| 1 [565191 [ FITTING, HOSE |* W/ 1/8° HOLE
TTEM | QTY.| PART NO. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
(EXCEPT AS NTED} | 1333 Eagt 179th St Cleveland, Ohio 44110-2574
[fcml. SAE .- IDRAWN B 510 IAPPROVEO BY
Ao | T'TLE DRAIN ASSEMBLY, CONVECTION
+ N/A UPPER COMPARTMENT
DATE DRAWING NO, AEV.
K 11-01-93 B - 106473 | A




ASSEMBLED UNIT

THIS DESIGN DESCRIBES A PROPRIETARY |TEM
AND 1S THE PROPERTY OF CLEVELAND RANGE,
THIS DRAWING IS NOT TO BE OOPIED OR USED
WITHOUT THE APPROVAL OF CLEVELAND RANGE,

LET.

REVISIONS DATE |BY

A |P/N 105787 WAS 06192 02-25-94pJD

PER E.O. #C-2579

9 |A/R]| 101051 NEVER-SEEZ

8 } [70732 FITTING, HOSE 3/8 H X 1/8 WPT, 90°

7 | 106233 FITTING, OOMP. 3/8 T X 1/8 90

6 | [105787 FITTING 174 H X 1/8 MPT 90*

5 I 106230 FITTING, COMPARTMENT DRAIN

4 1 114555 NOZZLE, SPRAY, 1/8° FULL JET

3 ! 102139 BEND, “Y" BLACK

2 | 105227 ELBOW, STREET 1° X 45 BLACK

| I [56519] FITTING, HOSE 1* W/ 1/8° HOLE
ITEM | QTY.| PART NO. DESCRIPTION

TOLERANCES CLEVELAND RANGE INC,
[EXCEPT A8 ROTED} | 1333 Eagt |79th S1. Cleveiand, Ohlo 44110-2574
DECIMAL SCALE . . ' DRAWN BY IAPPR(NED BY
+ A 1/2" =} PJD
ARGIEAR 1 TI™E  pRAIN ASSEMBLY, CONVECT|ON
s NA LOWER OOMPARTMENT
DATE DRAWING NO, REV.
CK 11-01-93 B - 1064731 A




[ [Er | REVISIONS [ oate laY
+0.008
-0.024
e— 0.339
+0.008
— 0.157 +0.003
0.4& 0.287 lf 1000
}\ ~ 0.033
$0.598 1.260 | $0.728
| J[ﬂ“ f
FULL OPEN DIA, (MIN.)
+0.008
ROTOR CLAMP NO. Tk 0.300
-J +0.012
- 0.591
APPROVED SOURCE : SPECIFICATIONS
ALEXANDER SALES MATERIAL = CHROME VANADIUM STEEL SAE 6150
ROTOR CLIP P/N = #CTB-17 ST DB (DIN 17222, JIS G 4802)
FINISH = DORRIFLAKE BLACK
COLOR = BLACK
| oon | oo | DESCRIPIION
TOLERANCES CLEVELAND RANGE INGC,
(X0 45 poreo) 1333 Eost 1791k St. Clevelond, Ohio 44110~2574
DECIHAL sue DRAWN BY APPROVED BY
£030 [ 1 | PID |
ANGUAR CLAMP, HOSE (5/8" 0.D. HOSE)
+1 METAL TENSION BAND
OATE DRAWING NO. | REV
THIS DESIGN DESCRIBES A PROPRIETARY ITEM AND IS THE PROPERTY OF CLEVELAND RANGE. AP s fed tas N anmana
THIS DRAWING IS NOT TO BE COPIED OR USED WITHOUT THE APPROVAL OF CLFVFIAND RANGF



250 TAB
TERMINALS
NOTE:

STRAIGHTEN TABS
TO ALLOW FOR
APPROVED SOURCE SOCKET WRENCH.

1. PROTECTIVE CONTROLS INC.
MODEL NO. 5100-002-181
U.L. FILE NO. E 36687
C.S.A FILE NO. LR 25561

2. FENWAL INCORPORATED
MODEL NO. 08-809004-001
U.L. FILE NO. E18974C
C.SAA. FILE NO. LR7378-111

THIS DESIGN DFSCRIBES A PROPRIETARY ITEM AND IS THE PROPERTY OF CLEVELAND RANGE.
THIS DRAWIN' NOT TO BE COPIED OR USED WITHOUT THE APPROVAL OF CLEVELAND RANGE

LET. B REVISIONS DATE BY

A | ADDED APPROVED SOURCE NO. 2 120578 | oK
1) WAS MODEL NO. 5022-2-18]

%1 2) A00ED T0 APPROVED SOURCE o 00681 | FoF
WAS WODEL NO. 08-810211-045 REVISED

© 1 PR £on 1017 1-16-85 | M
REF: FENWAL INC,

P A0 CSA FLE No. PER £C0 1202 9-30-87 | DIP

~ | REDRAWN (ACAD), WO CHANGE 10-21-93 | coaD

3/8 NPT

& 1.188 REF.’] l«/ |
0'688_/)\ E@MEJ $0.563

SPECIFICATIONS:

CLOSE ON RISE~ 193+ 5°F
OPEN~ 173+ 7°F

UL APPROVED

ITEM I ary

PART NO. DESCRIPTION

TOLERANCES
(EXCEPT AS NOTED)

CLEVELAND RANGE INC,

1333 Eost 179th St. Clevelond, Ohio 44110-2574

DEE)II-MAL~ SCALE 1= DRAWN BY TKB APPROVED BY
_ TILE
ANGULAR
1 THERMAL SWITCH
DATE DRAWING NO, REV
AC D

5-29-74 A= 19977




LET, REVISIONS DATE BY
A | REDESIGNED PER EQ €-2579R1. 7-18-94 | E)K
] ]
N/ \J
| 1500 0.500
2.500
MATERIAL: 304 STAINLESS STEEL WIRE
11 GAGE (.120)
AR EET OESCRPION
TOLERAKCES CLEVELAND RANGE INC.
(BCEPT X o) 1333 Eost 1791h St. Clevelond, Ohio 44110-2574
DECHAL SOME ORAW 67 APPROVED BY
£125 | 1=t | EX I
RHGULR BRACKET, WIRE
it CONDENSER SOL.
DATE ORAWING NO, REV
THIS DESIGN DESCRIBES A PROPRIETARY ITEM AND IS THE PROPERTY OF CLEVELAND RANGE, AC 10-20-92 B— 106159 A

THIS DRAWING IS NOT TO BE COPIED OR USED WITHOUT THE APPROVAL OF CLEVELAND RANGE




NOTES:

1. ALL BEND RADI ARE .25 UNLESS OTHERWISE SPECIFIED.

THIS DESIGN DESC
THIS DRAWING 1S K

\ A 2.312

2.312

PROPRIETARY ITEM AND IS THE PROPERTY OF CLEVELAND RANGE.
6E COPIED OR USED WITHOUT THE APPROVAL OF CLEVELAND RANGE

25"
= r— 1.017
}
0.742 / \ [
——i 1.500
. i
F—1.438 -—'J
R0.563

[ ] REVISIONS [ oowe [or

MATERIAL:
WIRE, STAINLESS STEEL, 304
3/16 DIA WIRE
IR ETN DESCRIPTION
TOLERAKCES CLEVELAND RANGE INC.
(bt s W) 1333 Eost 179th St Clevelond, Ohio 44110-2574
DECINAL SCALE ORAWN BY APPROVED BY
Fojp [ et | JPB |
MGUUR BRACKET, WIRE, VALVE SUPPORT
1
W DRAWING NO, REY
AC 1/10/94 . B- 108752 ~




SEE NOTE 4 /

REF .
!
\
REF . @«JT
\

THIS DESICN DESCRIBES A PROPRIETARY ITEM
AHD IS THE PROPERTY OF CLEVELAND R .

THIS DRAWING 1S NOT YO BE OOPIED OR USE
WITHOUT THE APPAOVAL OF CLEVELAND RANGE.

§

o

—

~ SEE NOTE 2

- SEE NOTE 3

NOTES:

LET,

REVISIONS DATE |BY

A | SEE

E.0. 1C-2785 12-16-94 PJD)

06230} ONE PLACE

2.} 8" HOSE IS TO BE &
OF THE SPRAY NOZZL

1. ??EATH(E’P)I ASSY. (107059) TO REPLACE ONE SPRAY NOZZLE ASSY.
POWER 10 AND DIRECT CONNEGCT 10 UNITS.

PER CAVITY ON AL% OONVECTION,

ECURED WITH NYLON CABLE TO THE HOSE
E ASSY. DIRECTLY ABOVE THE NEW ASSY.

3.) CHECK VALVE ~ SIDE WHICH READS "VAC® MUST FACE DOWN
TOWARD HOSE BARB

4.0 ITEM 5 (P/N 20199) AND ITEM 14 (P/N 1052771 YO BE ROTATED
TO AN ANGLE THAT WILL MATCH THE OTHER SPRAY NOZZLES
OR MEET A MATING HOSE FITTING

5.) SEE INSTRUCTIONAL DRAWING 2B0ALCI-280ALC3 FOR INSTALLATION
OF THIS ASSEMBLY INTO THE CONVECTION, POWER 10 AND
DIRECT CONNECT STEAMER UNITS,

REF, ~[ 14 - 105277 FITTING, 3/8 HOSE X 1./4 NPT
13 1 20451 TIE, NYLON CABLE
A 12 | 1 1043750500 HOSE, SILIGONE 174 16 X 172 05 X §
{1_["1 | 107032 | CHECK VALVE, PLASTIC DIAPHRAGH
AN 10 | 111043790360 HOSE, SILICONE 174 1D X 173 60 ¥ 3
9 {3 | 14883 | CLAMP, HOSE, WYLON
REF. -| "8 | - [ 05238 | ELBOW, 1/4 X 90" BRASS
T TN NIPPLE, 174 X 1.5°, BAASS
6 | 1 | 104381 | FITTING, 174 HOSE X 1/4 WPT
S | 11720189 [ VEE. 1/4 BRASS
A~ | 104081 | NUT, WEX JAM 5/8-18 BRASE
REF 3 | = [ 104237 | WASHER, FLAT /5
' 7 [ - |7104082 | GASKET, STEAM INJECTOR
| 1104009 | FITTING ASSY. . STEAW SUPFLY
TTEM | OTV| PART 1O, OGESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
10Ky 44 orae) 1333 East 1794h St Claveland, Ohio 44110-2574
[ DECTT [ SCAE DRRA 87 APFROVED BY
tN/A 3/168=) DUTCHWMAN —l PROVED
AR 1" BREATHER/SPRAY NOZZLE ASSY. (3/8° HOSE!
£N/A CONVECT ION, POWER 10 AND D.C. 10
DATE DRAWING MO, REY,
o |'ootseot | C - 107059 |'A




LET REVISIONS DATE [ av}
A DELETED P/K 23118, PIN'S REVISED; ps-19-94[eAck
= | 1) 105133 WAS 1041543, 2) 108124 WAS
= J 1041344, 30 105135 WAS 1041548,
= [ 4) 1051331 WAS fO4154, §) 1051241 WAS
= | 1041541, 6) 1051351 WAS 1041542,
= |70 PIN 108740 WAS 105518, €.0. C-2043

8 ]212]2]2|2|2]| 14665 |NUT. HEX LOCK ELASTIC. 1/4-20. §/S
7 tpvptfrf1)i] 106740 | BOX. SWiTCH PROTECTION
6 [1f1jr]u]t]{t1] 15018 | LABEL. POWER. CONSOLE SW!TCH
5 [1|1{1]1{1]1] 19993 SWiTCH, ROCKER, DPDT., ON-OFF. 6 AMP
4 111} 1{ 15019 | LABEL. STEAM-CONSOLE SWITCH
3 V] 1]1] 19994 | SWITCH. ROCKER, SPST. 15 AMP
R EEE RN 07168 GAUGE. PRESSURE, BACK MOUNT. 10 PS}
A ) 1051351 | CONSOLE STUD ASSY,1060 MM | SWITCH
A t 1061341 CONSOLE STUD ASSY. 900 MM 1 SWITCH
NERE 1051331 | CONSOLE STUD ASSY. 600 MM 1 SWITCH
& 11105135 CONSOLE STUD ASSY. 1050 MV 2 SWITCH
A}! | 105134 CONSOLE STUD ASSY. 900 MM 2 SWITCH
1 105133 CONSOLE STUD ASSY, 600 MM 2 SWITCH
I TEM Qry, T NO MION
! ] | ] 2| | F2f roLenaces CLEVELAND RANGE INC,
S g g g 8 g 10ORLr A3 JOTID) 1333 East 1791k SU., Cloveland, Ohlo 44110-2574
Z,' g g Z’, <Or g W scm.ea/8 [wm BY DUTCHYAN Immoav
_ = :5" = :gﬁ A TILE | ¢ SHSOLE Assy.
R BE BE e | 13 oG
KT THEAFRRD. LEVELALS e 53 | 581 o | 10-08-03 C ~ 104807 TO 10 ﬂT




[LET] REVISIONS | DATE ; Y,

PR
9 [ 2 [i4665 [MUT, HEX LOCK ELASTIC, 1/4-20, 5/3
8 | 2 [23116  |WASHER, FLAT, 174 1D X 5/8 80 X .08
7 | 1 | 105516 |BOX, SWITCH PROTECTION
8 | 1 |15018  |LABEL. POWER, CONSOLE SWITCH
5 11 | 19893 [SWITCH. AOCKER, OPDT, ON-OFF, © AWP
4 [ 7 115019 [LABEL, STEAW-CONSOLE SWITCH
3 | 119884 |SWITCH, ROCKER, SPST. 15 AMP
2 |V [O7i6A [GAUGE, PRESSURE, BACK WOUNT. 10 PS
] 77 ] 7041543 | CONSOLE STUD ASSY, 900 WM 2 SWITCH
(TEW [ OTY I PART FO. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC.
LRert A8 woTe0) 1339 Easl 179h 9t. Cleveland, Ohlo 44110-2574
(I:)I;:A/LA SCALEa/a l DRAWN BY E. GRIVEAS JAPPMEO 8 NLT
w1 T coNSOLE ASSY, 600 M,
e e o o | 1K ? SHITCH Gt ]
: ATE DRAWING NO, Vi
B 3 S R 5 o |"o-o0-9] C - 1048073 |°




8 |2|2]2|2]212| 14685 NUT, HEX LOCK ELASTIC, 1/4-20, S/S
T LTt 11106739 |BOX, SWITCH PROTECTION
6 (11t {tl1]| 15018 LABEL . PONER, CONSOLE SWITCH
S {1l 1f111] 19093 SWITCH. ROCKER., DPDT., ON-OFF. 6 AMP
4 11 H[ 1} 15018 LABEL . STEAM-CONSOLE SWITCH
J TPehr] 19994 SWITCH. ROCKER. SPST. 15 AMP
2 (Vv )11t} 07168 GAUGE, PRESSURE, BACK MOUNT, 10 PSI
1 1051361 | CONSOLE STUD ASSY, 1050 MM 1 SWITCH
1 1051341 CONSOLE STUD ASSY, 900 MM t SWITCH
]t 1051331 CONSOLE STUD ASSY., 600 MM 1 SWITCH
11105135 CONSOLE STUD ASSY.1050 MM 2 SWITCH
i 105134 CONSOLE STUD ASSY, 900 MM 2 SWITCH
i 105133 CONSOLE STUD ASSY, 600 MM 2 SWITCH
ITEM Qry, L0 DESCRIPTION
o] o] & oo | o TouRaNcEs CLEVELAND RANGE INC,
o [ | & | o wxerr s omor 1333 Easl 179th S1. Cloveland, Ohio 44110-2574
é é é é é é DE::I:‘M/LA SO OO e [mores 7
i T S o T CONSOLE ASSY, TABLETOP W/TR-
THIS DESIGN DESCR1BE” SPRIETARY ITEM 58 58 ISk | & 2 SWITCH CONTROL ;
AND S THE PROPERTY ILAND RANGE . -2k | a2 DATE DANHIIG 10 REV
MR | i B 281788 ] o |"biea] C 86103 T0 1061935 | -

LLET] REVISIONS | DATE [ BY




111 2 14692
10 |V [ 102535 | BRACKET, MAGNET WOUNT
9 |72 |74e6s NUT. HEX LOCK ELASTIC, 174-20, §/3
8 |72 {2318 WASKER, FLAT, 174 1D X 578 0D X084
T |1 1105516  |BOX, SWITCH PROTECTION
6 [ 1 [T5018 LABEL, PORER, CONSOLE SWITCH
5 | 1 19993 SWITCH, ROCKER, DFDT, ON-OFF, © AWP
RN R ETE LABEL, STEAM-DONSOLE SWITCH
3777994 SWITCH, ROCKER, SPST, 15 AMp
2 [ 7 67168 GAUGE, PAESSURE, BACK MOUNT, 10 FS]
{ | 1 [1041544 TCONSOLE STUD ASSY, 900 WM 3 SHITcH
ITEM | Q1Y | FART 1O DESCAIPTION
TOLERANCES CLEVELAND RANGE INC.
0Lt At HOTID) 1333 Easl 170th SI. Cleveland, Ohio 44110-2574
Tfflz?/i; sches/8 lomm BY E. GRIVEAS lmmo T
[ARGCAR ] THTLE CONSOLE ASSY, 900 MM,
B e e o 2 2 SHITOH ChnTro,
S WIiG 10, T AEV)
FTRO A, L5, TS, 0E cccrieo on Udeo o« |°09-20-03] ™ C - 1048074 | -

e

HEVISIONS |_oATE | BY

NUT, HEX LOCK ELASTIC, 10-24 ZINC PkL




THIS DESIGN DESCRIBES * PAOPRIETARY ITEM
ATY “YELAND RANGE

AND S THE PROPE

THIS DRAWING 1S NO!
WITHOUT THE APPROYA.

| LET| REVISIONS | DATE [ BY

11 ] 2 [i4892 NUT, HEX LOCK ELASTIC, 10-24 ZING Bl
10 | T |102535 | BRACKET, MAGNET MOUNT
9 | 2 | 14688 NUT, HEX LOCK ELASTIC, 1/74-30, 8/5
8 |77 [23118 WASHER, FUAT, 174 10 X 5/8 00 X 084
7 | 7 [ 105518 | BOX, SWITCH PROTEGTION
8 | 1 15018 LABEL, POWER, OONSOLE SWITCH
5 77 [19993 SWITCH, ROCKER, DPDT, ON-OFF. 8 AWP
A Ti%619 UABEL, STEAM-OONSOLE SWITCH
3 17T 79994 SWITCH, ROCKER, SPST, 15 AMP
2 [ 1 {o7ies GAUGE, PRESSURE, BACK MOUNT, 10 P81
I | 7 [1047545 |CONSGLE STUD ASSY, 1050 Wi 2 SWITCH
ITEM 1 QTY.| PART 1O. DESCRIPTION
TOLERANCES CLEVELAND RANGE INC,
10KEPT A3 HOTLD) 1333 Eaet 179th St. Cleveiand, Ohlo 44110-2574
os:n:«/t.A mss/e IDﬁA\\’N [14 E. GRIVEAS Imm [} NLT
ARGOOR ] TITE CONSOLE ASSY, 1050 MM,
11 2 SWITCH CONTROL
DATE DAAWING ND, HEV
K 08-17-93| . - 1048075 -




IHLS LESILN GESCAINET & FRIPRIETARY JTEM
AMD IS THE PROPERTY OF CLEVELAMY HMIE.
THIS DRAMING IS §OT T GE COPIED R USED
WITHIUT YHE APPRIVAL OF CLEVELAMD RAMGE.

ASSEMBLED UNIT

6" BULLET LEG SHOWN
{ STANDARD )

Jer | REVISIONS T osie Tar

Sa! 1_|08231 FITTING. HOSE, 374 H X 172 MPT

53 | 1 |0%5258 ELBONW, STREET, 3/4 X 90°, BLX

52 ] 4 |105598 [ SCREW, TRS HD.PHLPS, 10-24 X 1-1s2
51 1| 05249 Baiy, 120, 84k, a0t

S0 114323 NIPPLE, 1/2° % CLOSE, BRACK

49 | 1 119020 TRAP, SEPARATOR COMBINATION

487 1 154 PSI

45

1
45 ] 1 |06240 FITTING, HOSE 34 H X 374 MPT

441 1 03732 CROSS, 4-4AY, 3r4 BRASS

431 1 [14348  TNIPPLE, 374 % J, SRASS

42 22122 YALVE, 374 PRESSURE REQUCING
41 5260 ELA0W. 3/4 X 90", BRASS

40 14342 NIPPLE, 34 X CLOSE. GRASS

2] Q3197 CLawP. RIGID, 38" HILE

38 21304 UNIOM, 374 RED BRASS

Jr | 2 (09231 ELOOM, STREET 344 ¥ B0° BRASS
38 14431 NIPPLE, 344 X 2, BRASS

33 15601 PLUG, 3/8° ADK

34 19872 | STRATNER PIPE FITTING 3/4 NPT
33 42752 ORAIN ASSY,

32 | 4 V106599 (MUT, SLIP ON. 10-24, TIMNERMAN
e | 1412192 | HINGE, UPPER RIGHT HINGE

3d I |402182 | HINGE, UPPER LEFT HIMGE

29 1 2 [19555 SPACER, L4 10 X LAVIE” LG

28 | 2 [14346 | WNIPALE, 374 % 2-1/2, BRAST
27 ) 2 | 199552 SPACER. |74 10 X EI1/15° LG

6 ) 4 [14688 | WUF, HEX JaM 344-10

S | 4 |05136 LEG, SULLET §°

4 05233 ELBOW, STREET -4 X 907

PE] 10870 [ STRAMNER, v 1~ 27 18|
22 14304 HIPALE, |44 X CLOSE. BRASS

2] 100064 | CLAWP, HOLWTING/ L/4“TEE. 8%
20 03336 ELBOw, -4 ¥ 90" BRASS

19 | b 105766 | FITTIMG, HORE BARA. L/4H X i4 NPT, 90°
g | 7 119288 | SCREW. HEK HEAD, 1/4-20 X 34
7 020663 | HINGE, LOWER RIGHT HINGE

[ 020662 | HINGE, LOWER LEFT HINGE

S 4618 HUT. HEX ]r4-20 55

14 3105 MASHER. LOCK /4 KATLIMNK STYLE
13 7123116 WASMER, FLAT 14 X S8 X 085
12 02358 HANGI-BOX COVER

19218 SCREW, HEX HEAD 144-20 X 348

02361 HANOI-BOX, ELECTRIC 80X
05243 | COMNECTOR. GREENFIELD, 378 STRT.
05245 | COMWECTOR, GREENFIELD, /8 X 30°

048071 | CONSOLE ASSY, 500 M. @ SW. COMTROL|
19206 SCREW, RO, HEAD B-32 X 1| ZinC PLTO.

03100 CATCH, MAGNETIC

18338 RIVET 1497 OTA. FLUSH BREAY 55

14674 HUT, HEX B-32 ZINC PLATED

~ |l oo |wfels
H=lalnf |- lm]|=]= ===

532741 BRACKET. MAGNET CATCH. A.C.5,
411241 | BASE WELOMENT, A.C.5., 0.C.

- [4112a [ BASE WELOMENT, S/5. O.C.

LTEH | OTY.| PaRT

HO. QESCRIPTION

TOLERANCES
tECwT 1t T

CLEVELAND RANGE TNC.
1J02 Exgk 1790 SE, Clourlond. Onio 441i0-2574

OECTHAL SCHE |(‘.ﬁm4 ar |nPwqun at
o t 1/4=1 ]

e R CONVECT 10N STEAMER ASS'Y..
Hen E SquAN BAYE, DikeLl CLANEL]

OATE DRANING N3,
o 110404 0 - DKEQ023 -

SHEET 2 {IF 2] 7E¥.

ST 9002/%1/11

Xvd 0g

089. 1I8F% 9172

HONVH ONVTHAHTD

To0@





